www.Discount-Equipment.com GEN ERAL ARRAN GE M E NT ‘gﬁiggg’gt’. A

ITEM | QTY PART# DESCRIPTION
1 1 46032-01 Saw-l Frame
2 1 26001-01 Dash Decal
7 1 4803501 | Support Pipe, Crank
8 1 46035-06 Crank
9 1 MS0400 Ball Knob
1" 1 45041-01 Handlebars
1A 2 CG0100 Handie Bar Grips
12 1 45046-01 R.H. Cut Belt Guard -
17 1 46037-01 Undercarriage
18 1 456036-01 Lock Lever for Crank
18A 1 SND200 Spring for Lock Lever
19 1 . 46044-01 Motor Mount
23 2 48045-32 Saw Blade Pointer Arm
24 1 4603709 Rear Axle
25 1 CT0100 Throttle Cable
28 1 40013-09 Blade Wrench
28 2 PM0200 3 Groove, 3V Section Q.D. Sheave
29 1 100040 Stop Switch Assembly
29A 1 EM0100 Stop Switch (Only)
32 2 HW0001 #8-32 X 1/2" LG. Hex Socket Button Hoad Cap Screw with
Flatwasher & Locknut (46031:32)
33 2 40015-33 4" X 2" Front Wheel!
34 1 BEO0500 Thrust Bearing, Crank,
35 2 46035-18 Acme Nut, Crank:
36 2 HWO0001 3/8" NC Tap Bolt X 3-1/2" LG, W/ Spring Lockwasher & Hex Nut (46031-36)
37 1 BS0200 S.H. Q.DJ/Hub W/ 1-1/4" Bore
38 1 GR0100 Rubbgr Grommet (46031-38)
40 5 HW0001 3/4" SAE Flat Washer (46031-40)
43 4 46037-14 Set Coltar 3/4" 1.D. (Front & Rear Wheel)
44 2 46031-44 8" X 2" Rear Wheel
45 2 BE0350 Pillow Block Ball Baaring, Arbor Shaft
50 8 40015-48 Replacement 3/4" Bore Bearing for Part# 46031-44 (8" Wheel)
and 48031-33 (4" wheel) NOTE: (2 Bearings per Wheel) Old# 46031-50
52 4 HW0001 3/8" NC X 3/4" LG. HHCS with Locknut (46031-52)
53 4 © HW0001 3/8" NC X 2" LG, HHCS w/ (2) USS Flatwasher and (1) Locknut (46031-53)
57 1 HW0001 3/8" NC X 2" LG. HHCS with Locknut (48031-57)
582 HW0001 3/8" USS Flatwasher Plated (46031-58)
69 3 HWO0001 3/8" NC X 1" LG. HHCS W/ Locknut (46031-59)
80 2 40014-13 Bearing Support Plate
64 2 DE0S00 "STURDI-SAW" Decal (46003-01)
66 1 DE2100 “NO OIL IN ENGINE" Decal
67 1 DE0300 "CAUTION/ SAFETY" Decal for Blade Guard
68 1 DE1700 ENGINE CALIFORNIA EXHAUST (Waming Decal)
89 1 BS0400 S.H. Q.D. Bushing W/ 1" Bore (Engine)




PARTS FINDER

Search Manual Can't Find Part or

Library For Parts Manual? Request Help
Manual & Lookup Part by Manufacturer,

Search Website
by Part Number

n Numbers - Purchase Model & Description
DIS coun t or Request Quote

Equipment

Search Manuals

Discount-Equipment.com is your online resource for quality parts & equipment.
Florida: 561-964-4949 Outside Florida TOLL FREE: 877-690-3101

Need parts?

Click on this link: http://www.discount-equipment.com/category/5443-parts/ and
choose one of the options to help get the right parts and equipment you are looking
for. Please have the machine model and serial number available in order to help us
get you the correct parts. If you don’t find the part on the website or on once of the
online manuals, please fill out the request form and one of our experienced staff
members will get back to you with a quote for the right part that your machine needs.

We sell worldwide for the brands: Genie, Terex, JLG, MultiQuip, Mikasa, Essick, Whiteman,
Mayco, Toro Stone, Diamond Products, Generac Magnum, Airman, Haulotte, Barreto,
Power Blanket, Nifty Lift, Atlas Copco, Chicago Pneumatic, Allmand, Miller Curber, Skyjack,
Lull, Skytrak, Tsurumi, Husquvarna Target, , Stow, Wacker, Sakai, Mi-T- M, Sullair, Basic,
Dynapac, MBW, Weber, Bartell, Bennar Newman, Haulotte, Ditch Runner, Menegotti,
Morrison, Contec, Buddy, Crown, Edco, Wyco, Bomag, Laymor, Barreto, EZ Trench, Bil-
Jax, F.S. Curtis, Gehl Pavers, Heli, Honda, ICS/PowerGrit, IHI, Partner, Imer, Clipper, MMD,
Koshin, Rice, CH&E, General Equipment, ,AMida, Coleman, NAC, Gradall, Square Shooter,
Kent, Stanley, Tamco, Toku, Hatz, Kohler, Robin, Wisconsin, Northrock, Oztec, Toker TK,
Rol-Air, Small Line, Wanco, Yanmar


http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/page/1517-search-manuals/
http://discount-equipment.com/parts/

®

Pt .\l@\ \@_

4 : THE AL i
Eul \\f B i g of o
harg: <3 A ~ i
NSO 100K su ) f i\ M ERl P et o smy
VIO LOCK 181 kR carmance g ' LR (i
CLOSTST 10 CRARK-I'vY powyy 1 tun 2

i D

WU SPTONG, T sy SHOULD GE W
EHOUGIH _s—oanﬁ,w!_‘a Q-nm.nnm
FESISINICE 10 ¢ L 1

W T Locken o URCCKED Posaing
DURING Sar Cunpg OPERAons

ATACH »gmuwé 0 (HOINE S109 Cmeu

CUSE W T AS CAIED OU1 O | e DRAwmG
COMBCH Timonn ¢ g @
FUCIE spiep Eﬁ.ﬁ@x\@\lc
\ it 0 J
' A @ \N : ./\\
1] = » f-. " —a— - he- -, T
[} —-

IURN SET ScRw COUNIER C1ockmrse
10 REMOVE Saw HOCK ON 16T 1 rver
D RIGHT HEAR WiiCELS.

4) NG sey SOREW, 1611 g .

=CROWNE

CONSTRUCTION EQUIPMENT




INJWdIND3 NOILINYLSNOD

NMQHY

|




g1 o8ed

(1 ——]

()

~ (I LHGIE HOLT
sty i

B

ﬂ-i..m.., gl

-

-DEIAE 1Y

e

CRLLIIE AN T CREASE G AR st ULRE LT

e Gam,
/ INED AV SE 8 Yy (Wi 1wy
P, vimian LWy

WA & g o W ar tme
AS IARNE LY L
/ R L T R T T 1

I cine SURLW a0 e

] - f...:
é e e 10 @1 ws
' N ram ) nas
[ o ]
$ Rl T //’
1 Ry
AR | e = 0w e
b [N S e T LR ot
/ o IV S
L T - S0 SR

(9)

5 (78)
ﬂ._.,_._..v v'\l

\J.-:E.Z.s DRIVE RLLIS. MATCHIED SEY

SHE LHGRIE PARIS LIGH

. _ ﬁ.\l@

nomoézl

CONSTRUCTION EQUIPMENT




(1) st g B0 of wEY 10
TALU; T OF K60 SIE1 45 el

NETAIL ITEM (2)
UUAL CUT ARBOR ASSEMBLY

e —

ASSEMBLY HOTE.  CLEAN DIRT AHD O TROWZNSIOC DLAUE COLLARGE). KEY 0), AND 1-1/161G. KEONNY I ARBORGE) OR(E).

APPLY THREE(3) DROPS OF SAL~4-10K “T-707 TUREAD |OCIING STAIANT (OR LOUAL) 10 BOTH KEYWAY AND

O SITEPED SHotikk of Al MINTCS) ::Qv. FULEY SUAL 1Y (1) I DOTIOM OF KECTWAY IN ARBOR SHATT
HUIE DIRECTON OF ROUND CHO B9F KBY IN KEYWAY OF AREXRC S1IAL I

10 ASSEMBLE BLADE COLLARS, FIRSTCPOSUION INSIDE BLADE COLLAR ON SILPPED SHOULDER OF ARBOR

SHATT WIV 1/4° CIMMIER FACING TOWAGRD' ARDOR SHAFT  PRESS COLLAR_ON AS FAR AS POSSIBLE

BY IWAND THEN ASSEMBLE STEPPED SIOWLDET OF OUTSIDE (LADE a:.wzm_w INTO BORE OF MSIDE BLADE COLLAR,
ALGNING E@gs HOLE IN INSIDE COLLARY IRSERT BOLT ASSEMBLY (1) NTO EMD OF ARBOR SHAFT

AS SHOWN. TIGINEN BOLT ASSEMBLY UNTIL INSIDE BLADE COLLAR(B)IS FTLLY SEAIED AGAINST STEPPED

SHOULDER OF ARDOR SIWFFC3OR(A)  CAUTION: B0 NGT PUT ANT THREAD 1OCKING SEALANT ON DOLT ASSEMBLY (1)

ON DUAL CUT SHATT ASSTMBLY, ASSEMBLE COLLARY ON BOTH EHODS

-

5

(10) AsSTUERE g 11 o AEx (10) el
o \ TACHIG 110 0 Ml SWEL AS SIRw

(30 yoawnl woyw o i) 0
= TACTRL I 0 RL oA A )
DETAI, ITEM (1) 7 -— -
RIGHT 1AND CUT ARROR ASSEMALY “ “

CONSTRUCTION EQUIPMENT




SAW-| ENGINE
(13HP HONDA)

[ITEM | QTY. | PART# | DESCRIPTION
1 1 EN0650 | 13HP Honda QXC-Engine
2 4 HWO0D1 | 3/8" NC HHCS x 1-3/4" LG. w/ SAE
FW & LN (48038-02)
3 3 BLO400 | 3V Cog Belt (Matched Set) N
4 1 BS0400 SH QD Bushing W/ 1" Diameter Hole
5 1 HWO0001 | 1/4" Square Key X 2" LG (46038-05)
6 1 HWO0001 Quick Splice Terminal (46038-06)
7 1 HWO001 | 1/4"1 D Loom Clamp. {46038-07)
g 2 PM0200 | 3 Groove, 3V Section Q.D Sheave

—FUEL SHUT-OFF VALVE
| “on" SOSITION

Spesh CONTROL LEVER—= / fUEL SHU'[_-C'F?: VALVE
Too cpery POSMON N\ [ [ Cofr POSITION

SpezD CONTROL LEVER—. \ fM cHOKE 1EVER
"JOLE" POSITION 5\ L At POSITION
\ N
¥, A CHOKE LEVER
' “ON" POSITION

TURN THROTTLE LEVER LIMITING SCREW
CLOCKWISE FOUR(#) TURNS 3—\

70 ACHIEVE 3000 RPM nO~L0AD SPEE

F

c= 4070100
ROGTTLE CABLE ASS'

SCRONE

CONSTRUCTION EQUIPHENT



00 S 18 ) SR
o NEE N0 NN canre asyy

) My
Sered Sonlont Levec QL w teagere
/ 4l) _ Metitencw
W AT AR Rt e ¢ H
AN e /.; i . 4ﬂ -
g N I\
e . !
s =4

4 ;v_ =
i =

e — h." e T lnumwlrll’

X 5:&%._51 =Lt Soe ssnen
"

jvilw
o

)‘/ 000 —
—

= .=mm= UK RIC ]

al H@H..:_ﬂ I

=CROWNE

CONSTRUCTION EQUIPMENT



SAW-| ENGINE (KOHLER)

ITEM Qry. PART# DESCRIPTION
1 1 EN0250 15HP Kohler Recoil Start Engine (46040-01)
2 1 ENO0S0 Muffler/ Manifold Assembly (46040-02)
3 4 HWO001 3/8" NC HHCS x 1-14" LG. W/ USS  F.W. &
Split Lock-washer (46040-02)
4 3 BLO200 3V Cog Belt
5 1 BS0400 SH QD Bushing W/ 1° Diameter Hole
3 1 HWO001 1/4" Square Key X 2° LG. (46040-05)
7 1 HWDO001 Insulated Male Blade Terminal (46040-06)
& 2 PM0200 3 Groove, Q.D. Sheave
e 1 HWO0D1 Pipe Nipple X 4" Long (46040-08)
10 1 HW0001 Pipe Clamp (46040-09)

= 1

“OFF POSITION

Alll
,,.;’/ A
/ / \- CHOKE LEVER

— REF ICTOICO0

THEQTTLE CABLE

—THEOTTLE LEVES SUFPLED
WITH ENGINE

=CROWNE

CONSTRUCTION EQUIPMENT



PARTS SECTION

Sturdi-Saw 1
SAW ENGINE " BELT SIZE ENGINE SHEAVE | Q.,D. BUSHING FOR
MODELS DESCRIPTION PART# (PULLEY) ENGINE SHEAVE
MCS-1 Saw Less Engine Customer Supplies
MCS-13H 13HP Honda 3VX-315 PM0200 BS0400
"QXC" Model! Part# BL0400 3-Groove Puliey
Part# EN650
MCS-15K 15HP Kohler 3VX-315 PM0200 BS0400
Model C15T Part# BL0200 3-Groove Pulley
Part¥ EN0250

" NOTE: Three (3) belts required for Sturdi-Saw 1.
Belts are COG TYPE and should be purchased in matched sets.
Miller part number is for-one (1) belt. Always order three (3) belts.

INSTALLATION OF ENGINE ON SAW OTHER THAN ABOVE:

Gas engines (11 /to 16 HP) other than those listed above can be mounted on this saw. Consult the factory for
mounting temptates Follow engine manufacturer's manual for throttle and stop swith hookup Set governed
engine speed at 3,000 RPM for wet cut diamond blades For biades other than wet cut drar_nond. set engine speed
at RPM-required for blade being used, or set RPM at engine manufacturer's maximum aliowable RPM,
WHICHEVER IS LESS NEVER EXCEED ENGINE MANUFACTURER'S MAXIMUM ALLOWABLE RPM OR

ENGINE DAMAGE MAY OCCUR.



BLADE GUARD

SAW-I
ITEM PART# QrTy. QTy. DESCRIPTION
R.H. Arbor | Dual Arbor
2 46045-02 1 2 12-18" Blade Guard Front Weldment
9 46045-09 1 2 12-18" Blade Guard Back Weldment

16 HWO0001 2 4 1/4" NC HHCS X 1" LG w/Lock Nut (46045-16)

17 SH0500 1 2 Stainless Steel Hinge

18 HWO0001 6 12 #10-32 Button-Head Cap Screw X 5/8" LG.
W/ SAE FW & Nylock Nut Stainless(46045-18)

21 SN0400 1 2 Spring, Blade Guard(46045-21)

24 HWO0001 3 5 3/8" NC HHCS X 1" LG. W/USS FW & Locknut
(46045-24)

25 46045-25 2 4 Water Tubes

26 HWO0001 2 4 Loom Clamp (46045-26)

27 HWO0001 2 4 1/4" NC HHCS X 4/2* LG. W/ Locknut (46045-27)

28 HWO0001 1 2 3/8" NC HHCS X 1" LG. W/ (4) USS FW &
(1) Locknut (46045-28)

29 HWO0001 1 2 3/8" NC'HHCS X 1-1/4" LG. W/(2) USS FW &
(1) Locknut (46045-29)

30 MS0600 1 2 Rubber Mud Flap

32 46045-32 2 4 Pointer Arm Only

a3 HWO0001 1 2 3/8" NC Tap Bolt X 1-1/2" LG. W/ (2) Hex Nuts,
(3) USS F.W.; (1) Locknut (46045-33)

34 HWO0001 3 B 3/8" NC HHCS X 1"LG. W/ (2) USS F.W. &
(1) Locknut (46045-34)

35 46045-35 1 2 Nylon Rope, Pointer

37 46045-37 1 1 Vinyl Washer

38 "HHO0500 1 1 Garden Hose Adapter

39 MS0800 1 2 Water Valve

40 46045-40 1 2 Reducer Bushing

41 HW0001 1 2 Close Nipple (46045-41)

42 | @B045-42 1 2 Male Pipe to Male Barbed Hose Adapter

43 46045-43 1 1 24" Water Hose

44 FGO0300 1 2 “Y* Connector (46045-44)

45 46045-45 2 4 4" Water Hose

46 46045-46 2 4 Water Hose Clamp

47 HW0001 0 1 Pipe Nipple (46045-47)

48 46045-48 0 1 36" Walter Hose

49 HWO0001 0 1 Pipe Tee (46045-49)

51 46045-51 NA 1 Pointer Wheel

52 HWO0001 1 2 716" HHCS X 2°lg w/Hex Nut & Hex Lock Nut




ASSEMELY INSTRUCTIONS: _
1) REMOVE EXISTING BOLT,ASSEMBLY IN FRONT HOLE OF POINTER.

2) INSERT 2° LONG BOLT INTQ"BORE OF WHEEL.

3) THREAD HEX KUT ONTO BOLT AND SNUG
AGAINST WHEEL.

4) INSERT WHEEL/BOLT ASSEMBLY INTO/ERONT
HOLE OF POINTER ASSEMBLY. INSTAL
WHEEL/BOLT ASSEMBLY ON LEFT SIDE-OF POINTER.

5) THREAD HEX LOCKNUT ONTO END OF BOLT
§) BACK HEX NUT OFF 1/2 TURN.
7) HOLD BOLT WATH WRENCH AND TIGHTEN HEX LOCKNUJ:

8) WHEEL SHOULD TURN FREELY WHEN LOCKNUT
1S TIGHTENED.

_—oe smi_

.W.@ WHEEL —

| s A—
%

7/16 X FLONG BOLT

HEX NUT
HEX LOCKNUT

INSERT WHEEL/BOLT ASSEMBLY
IN FRONT HOLE .OF POINTER ARM.

=CROWNE

CONSTRUCTION EQUIPMENT

P




5 - INAOR ¥OLON "4
LAMEEELS

NJNIND NOILINHLSNGI




T Saw FRAME wmmmﬂ Q

;/'.
l

&
i
‘/
e

7T IUBASSZUBLE TEM(Z)FR PONG
SHP AL JTHER MATER IYSTEM ITEMS
SOSE M 4 30X R SUSTCMER
ASSEMELY

2]

ol ]

N

~

e {203

i

7K

1
(&)

- /-5?5 CP wiEN OF

i i1/ aute sump
- =i/ WELDUENT {RIGHT HAND)
! : =)
i :
- R nees (N @
e FOINT N AS SHOWN

/‘3&' T0P VIEN OF 1

SLADE GUARD
NELOMENT (LEF= HAND)
Q)

Ll

WATER SYSTEM FOR DUAL CUT SAW

=CROWN

CONSTRUCTION EQUIPMENT




—i  REF SAW FRAME W/WELDED COUPLING

WOT SUBASSEMBLE TEM (3)FOR SHIPPING
SHIP ALL OTHER WATER SYSTEM (zMS
LODSE IN A 30X FOR CUSTOMER ASSEMBLY

:
d}s«

f b

—

! —REF TOF VIEW ©F
= BUDE GuARD

b WELDMENT

x (TEMQD)

‘i~ WATER TUBES (ITEM @

: / POINT IN AS SHOWN

CONSTRUCTION EQUIPMENT

SRS




SAW-|

DEPTH INDICATOR
(Optional Equipment)

| MEM | QTY ; PART# | DESCRIPTION
N 1 |  46008-1 | Depth Incicator Assy (Compiete)
B 1 | 460082 | Threaced Shaft
K 1 |  46006-7 | Deoth Incicator Bar
| 8 2 | 46006-8 | 3/8" NC Hex Nylock Locknut, Platea
{ 9 2 | 46006-8 | 3/8" NC Hex Nut, Flated
i 10 1 | 46008-10 | 1/2" Selleville Spring Wasner
| © 11 1 3 46008-11 | 3/8" HHCS X 3/14" LG

12 2 | 46006-12 | 3/8" SAE Flatwasher

12 1 |  46006-13 | Deoth Incicator Scale Qecal




GENERAL ARRANGEMENT

- ———

ITEM | Q1Y PART# DESCRIPTION
1 1 46032-01 Saw-! Frame
2 1 26001-01 Dash Dacal
7 1 46035-01 Support Pipe, Crank
8 1 46035-06 Crank
g 1 MS0400 Ball Knob
1n 1 46041-01 Handiebars
11A 2 CG0100 Handle Bar Grips
12 1 45046-01 R.H. Cut Belt Guard -
17 1 48037-01 Undercarriage
18 1 46036-01 Lock Lever for Crank
18A 1 SNO0200 Spring for Lock Lever
18 1 . 46044-01 Motor Mount
23 2 46045-32 Saw Blade Pointer Arm
24 1 46037-09 Rear Axle
25 1 CT0100 Throttle Cable
26 1 40013-09 Blade Wrench
28 2 PMD200 3 Groove, 3V Section Q.D. Sheave
29 1 100040 Stop Switch Assembly
28A 1 EMO100 Stop Switch (Only)
32 2 HWO0001 #8-32 X 1/2" LG. Hex_.&_)ckél Button Head Cap Screw with
Flatwasher & Locknut (46031-32)
33 2 40015-33 4" X 2" Front Wheel.
34 1 BEDS00 Thrust Bearing, Crank
35 2 4803518 | Acme Nut, Cfank
36 2 HWO001 3/8" NC Tap Bolt X 3-1/2" LG. W/ Spring Lockwasher & Hex Nut (46031-38)
a7 1 BS0200 S.H. @.D. Hub W/ 1-1/4" Bore
38 1 GR0100 ‘Rubber Grommet (46031-38)
40 5 HWO0001 3/4" SAE Flat Washer (46031-40)
43 4 46037-14 Set Collar 374" |.D. (Front & Rear Wheel)
44 2 4603144 | 8" X 2" Rear Wheel
45 2 BE0350 Piliow Block Ball Bearing, Arbor Shaft
50 8 40015-48 Replacement 3/4" Bore Bearing for Part# 46031-44 (8" Wheel)
and 48031-33 (4" wheel) NOTE: (2 Bearings per Wheel) Old# 46031-50
52 A HWO0001 3/8" NC X 3/4" LG. HHCS with Locknut (46031-52)
53 4 HWO0001 8" NC X 2" LG. HHCS w/ (2) USS Flatwasher and (1) Locknut  (46031-53)
57 1 HWO001 /8" NC X 2" LG. HHCS with Locknut (46031 -57)
58 | 2 HWO00D1 /8" USS Flatwasher Plated (46031-58)
58 3 HWO0001 | 3/8" NC X 1" LG. HHCS W/ Locknut {46031-59)
80 2 40014-13 | Bearing Support Plate
64 2 DE0800 "STURDI-SAW" Decal (46003-01)
66 1 DE2100 "NO OIL IN ENGINE" Decal
67 1 DEO300 “CAUTION/ SAFETY" Decal for Biade Guard
68 1 DE1700 ENGINE CALIFORNIA EXHAUST (Warning Decal)
69 1 BS0400 S.H. Q.D. Bushing W/ 1" Bore (Engine)




GENERAL ARRANGEMENT

ITEM | QTY PART# DESCRIPTION
1 1 46032-01 Saw-! Frame
2 1 26001-01 Dash Decal
7 1 46035-01 Support Pipe, Crank
8 1 46035-06 Crank
g 1 MS0400 Ball Knob
11 1 46041-01 Handlebars
1A 2 CG0100 Handle Bar Grips
12 1 465046-01 R.H. Cut Belt Guard -
17 1 46037-01 Undercarriage
18 1 46036-01 Lock Lever for Crank
18A 1 SN0200 Spring for Lock Lever
19 1 v 46044-01 Motor Mount
23 2 46045-32 Saw Blade Pointer Arm
24 1 46037-09 Rear Axie
25 1 CcT0100 Throttle Cable
26 1 40013-09 Blade Wrench
23 2 PM0200 3 Groove, 3V Section Q.D. Sheave
29 1 100040 Stop Switch Assembly
29A 1 EMD100 Stop Switch (Only)
32 2 HWO00D1 #8-32 X 1/2" LG. Hex Socket Button Head Cap Screw with
Flatwasher & Locknut (45031-32)
33 2 40015-33 4" X 2" FrontWhéel
34 1 BEOQS00 Thrust Bearing, Crank
35 2 46035-18 Acme Nut, Crank
36 2 HWO0001 / S(B'NC Tap Bolt X 3-1/2" LG. W/ Spring Lockwasher & Hex Nut (46031-36)
a7 1 BS0200 “8H. Q.D. Hub W/ 1-1/4" Bore
38 1 GRO100 Rubber Grommet (46031-38)
40 5 HWOQQ0? 3/4" SAE Flat Washer (46031-40)
43 - 46037-14 Set Collar 3/4" |.D, (Front & Rear Wheel)
44 2 48031-44 8" X 2" Rear Wheel
45 2 BEO350 Pillow Block Ball Bearing, Arbor Shaft
S50 8 40015-48 Replacement 3/4" Bore Bearing for Part# 46031-44 (8" Wheel)
and 46031-33 (4" wheel) NOTE: (2 Bearings per Wheel) Old# 46031-50
52 4 HWG001 3/8" NC X 3/4" LG. HHCS with Locknut (48031-52)
53 4 HWO0001 3/8" NC X 2" LG. HHCS w/ {2) USS Flatwasher and (1) Locknut (46031-53)
57 1 HWO0001 3/8" NC X 2" LG. HHCS with Locknut (46031-57)
58 2 HW0001 3/8" USS Flatwasher Plated (46031-58)
59 3 HWO0001 3/8" NC X 1" LG. HHCS W/ Locknut (46031-59)
60 2 40014-13 Bearing Support Plate
64 2 DEQS00 "STURDI-SAW" Decal (46003-01)
66 1 DEZ2100 “NO OIL IN ENGINE" Decal
67 1 DED300 “CAUTION/ SAFETY" Decal for Blade Guard
68 1 DE1700 ENGINE CALIFORNIA EXHAUST (Warning Decal)
69 1 BS0400 S.H. Q.D. Bushing W/ 1" Bore (Engine)




>~

NOTE: -
TEHSIONING 1LOCK e LAILE (10)
TCHIEN LOCK nur UNOER CARRIAGE Hore
CLOSEST 10 CRANK-PROT POMIL. 11t 1y
SHOULD BC TIGH) FHOUGH 11T e AL
SWINGS FIEE Wl Mo PLAY. Tsinen

THE LOCKNUT UNRER TWIE CARRIAGE b0yt
WL SPRING.  Tuse NUL SHOuLD pE nenr

ENOUGH 1T THE SPRING CAUSES
RESISIANCE 10 HOLD THE 1
1N THE LOCKED OR URLOCKED postiion
DURING SAw cunmg OPERANIONS,

.\
P
o=

s

SAW LEVLL ADJUSIHEY]
PLACE SAW ON FIAT w..==.>nm../l
IF SAW ROCKS, ADJUST AS o) LOWS.,

4

—

LOOSEN JAM Nur.
TURN SET SCREW CLOCKWISE, 10 REMove

1 L
Y]

S ROCK ON RICI 1Y FRONI AM) €71 e @

REAR WIIEELS,

3) TURN SET SCREW COUNIER clockwise Secass p—
10 REMOVE SAW ROCK ON 1E71 [ RonT o B o
AND RIGIL REAR W (LS. ~ea=” N @013

4) NOIDING SET SCREwW, Tiayiicn IR, =

\\’}l foig:

PO

o \\\-.Aw..\u\\ \I@

USE TLAL YnSICR (11T (i) )

UHOER NOS@)O0f 10 of nea,

(A 6ih atso

USED o raong

WL ZAXLE ASSTMIRIES, 1oty SH%)

=% -
~—(3)
DAL A .
|
OACHL ENGIHE (V) WIRE 10 (HGINE STOP cipeuy
USE WIRE TCRMIRAL AS CAILED OUY O Egitie DRAWING.
T OIKC ome wie @)oo _—(6)
\\ FIKAIE SPLCD conthey.— - @
~ = »
\ ), b e T, - (61
2 V.. )} N e e @ T - @

= tL/C

~%

CONSTRUCTION EQUIPMENT



Y |

D0

......

-

N
i

—

Tl

_‘,.,.l...-ﬁ .

—1/16" £1/32

CROWN

CONSTRUCTION EQUIPMENT




—~(53) e o,
OAsstMny

(e ——

Ik~

DEIALE B

\

/ oM

ANLHYAWES A% LA
AL LR L R IR R T Y

_ \
\ /| _ /
\ k& g,
\ , o R

- (1)

C:

Q..:.ebr

.\\-@a
)
\||@

WIRELLY) DRVE BLUYS. MATCHED SCI
SIE EHGHIE PARIS LIS

ASTINED B mN GREASE Eem; TACHY oman L o e saw

| ACISNECLHADE (S0 W) 8t e vt TETRET
VALY

SR M N

.:.E:. s
Toem (4) acts

:.__..

J.(-.!\... e LR LR L CARE IR L

TTee e couar

TeOSCE St

=CROWNE

CONSTRUCTION EQUIPMENT



ARBOR SHAFT ASSY.

ITEM |  PART# QTY. QTy. DESCRIPTION
R.H. ARBOR | DUAL ARBOR
1 46033-01 1 0 Right Hand Q R Arbor Shaft Assy
3 46033-3 | "\ 1 0 Right Hand Arbor Shaft, Q R
4 46033-4 0 1 Dual Cut Arbor Shaft, Q R
5 46033-5 1 2 Outside Blade Collar W/ Pin
7 46033-7 1 2 Alloy Dowell Pin
8 46033-8 1 2 Inside Blade Collar
9 HWO0001 1 1 1/4" X 2" Sqare Key (46033-09)
10 HWO001 1 2 1/4" X 1" Sqare Key (46033-10)
11 | HWO001 1 2 1/2*NC HHCS X 1-3/4" LG W/ Spring-

Lock Washer (46033-11)

40013-08

Blade Wrench, Q R




) ASMLL Rt D) OF KEY 10 ® ®
@ / u O e e \ /,_D nw/ M N
Bt} —-fiio e — - — X — - —-— = J_ﬂ -&f

»wv\ Amv\ DETALITEM (2) . m . -
DUAL COT ARBOR ASSEMBLY

—_— — — e ——————————

ASSEMBLY (IDTE.  CLEAN DIRT AMD OIL TROM INSIOE BAIE :.:EO KEY (1 L A 1 1716716, KEYWAY N %Szmv OR(1).

APPLY THREE(3) DROPS OF SAT 1-10K © ____35 LOCKING SEALAMT (DR EOUAL) 10 BOTH KEYWAY AND

O SITPPTD SHOUIER OF ARDOR .:>:. c L), FUEY SEAL KIEY (0) I BOTIOM O KITWAY IN ARBOR SHAT |
HUIL GIRECIOH OF KOUND CHD OF KIY I8 KCWRY/0L AKDOR SIALL,

10 ASSEMBLE BLADE COLLARS, FIRST POSITION IS ABRADE COLLAR ON SICPPLD SHOULDER OF ARBOR

SHATT WIIH 1/4" CHAMIER FACING TOWARD  ARDOR SHATY. PRESS COLLAR_ON AS FAR AS POSSIBLE

BY [AND THEN ASSEMBLE STEPPLD SHOULDER OF OUTSIBEBLADE COLLAR(S) INTO BORC OF INSIDE BLADE COLLAR,

AUGNING PINC7)WITI HOLE IN INSIDE COLLAR. INSERT DBOLT >%< (1) INTO END OF ARBOR SHATT

AS SHOWN. TIGIIEN BOLT ASSEMBLY UNTIL INSIDE BLADC COL 15 FULLY SEAIED AGANST STEPPED
SUOULDER OF ARBOR SHAFT(3)OR(Z) CAUTION: DO NOT PUT ARVMREAD LOCKING SEALANT ON BOLT ASSEMBLY (7))

ON DUAL CUT SHAFT ASSEMBLY, ASSEMBLE COLLARS ON BOTII ETWS

=

4 KA B 1 o Ky ) e
_w.v:.v / S LA R 0 NS A SO

DETAIL ITEM (1)~ “IOIOEZI“

CONSTRUCTION EQUIPMENT

@ (1) ASSEMOLE FU) (00 06 KEY(1D) (9}
”"/ y \ AR KO OF HAXW SRE AS ST I
m.. Jll’ .m-.-'lu-|..'...‘|ﬂl|l..ll. . wre “* -

PR LT LlAldEs SiEY A AASFUINL VY



PARTS FINDER

Search Manual Can't Find Part or

Library For Parts Manual? Request Help
Manual & Lookup Part by Manufacturer,

Search Website
by Part Number

n Numbers - Purchase Model & Description
DIS coun t or Request Quote

Equipment

Search Manuals

Discount-Equipment.com is your online resource for quality parts & equipment.
Florida: 561-964-4949 Outside Florida TOLL FREE: 877-690-3101

Need parts?

Click on this link: http://www.discount-equipment.com/category/5443-parts/ and
choose one of the options to help get the right parts and equipment you are looking
for. Please have the machine model and serial number available in order to help us
get you the correct parts. If you don’t find the part on the website or on once of the
online manuals, please fill out the request form and one of our experienced staff
members will get back to you with a quote for the right part that your machine needs.

We sell worldwide for the brands: Genie, Terex, JLG, MultiQuip, Mikasa, Essick, Whiteman,
Mayco, Toro Stone, Diamond Products, Generac Magnum, Airman, Haulotte, Barreto,
Power Blanket, Nifty Lift, Atlas Copco, Chicago Pneumatic, Allmand, Miller Curber, Skyjack,
Lull, Skytrak, Tsurumi, Husquvarna Target, , Stow, Wacker, Sakai, Mi-T- M, Sullair, Basic,
Dynapac, MBW, Weber, Bartell, Bennar Newman, Haulotte, Ditch Runner, Menegotti,
Morrison, Contec, Buddy, Crown, Edco, Wyco, Bomag, Laymor, Barreto, EZ Trench, Bil-
Jax, F.S. Curtis, Gehl Pavers, Heli, Honda, ICS/PowerGrit, IHI, Partner, Imer, Clipper, MMD,
Koshin, Rice, CH&E, General Equipment, ,AMida, Coleman, NAC, Gradall, Square Shooter,
Kent, Stanley, Tamco, Toku, Hatz, Kohler, Robin, Wisconsin, Northrock, Oztec, Toker TK,
Rol-Air, Small Line, Wanco, Yanmar


http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/page/1517-search-manuals/
http://discount-equipment.com/parts/

SAW-I ENGINE
(13HP HONDA)

[ITEM | QTY. | PART# | DESCRIPTION
1 1 EN0850 13HP Honda QXC-Engine
2 4 HWOD01 3/8" NC HHCS x 1-3/4" LG. w/ SAE
FW &LN (48038-02)
| 3 3 | BLO400 | 3V Cog Beit (Matched Set) )
| 4 1 BS0400 | SH QD Bushing W/ 1" Diameter Hole
5 1 HWO001 1/4" Square Key X 2" LG (46038-05)
6 1 HWO001 Quick Splice Terminal (46038-08)
7 1 HWO0001 1/4" | D Loom Clamp (46038-07)
8 | 2 PMO0200 | 3 Groove, 3V Section Q.D. Sheave
~FUEL CHUT—EF’ vaLvE
|” "o POSITIOH
SPEED CONTROL LEVER — | — FUEL SHUT-OFF VALVE
"T0P SPESDT POSTION X [ f "OFr POSITION
) { !
SPEZD | CONTROL LEVER— || l\ / )~ CHOKE LEVER
“IDLE" POSITION N Sy A GFF BOSITION

CHOKE LEVER
"ON" POSITION

Y i

TURN THROTTLE LEVER | LIMITING SCREW=R \\

"LDPKVNS FOUR(4) TURNS
70 ACHIEVE 3000 RPM NO LOADNSPELL

r N’

RES ACTOI00
.‘TTLE CARLE ASS'Y

=CROWNE

CONSTRUCTION EQUIPMENT

<Discount
‘Equlpment}

www.Discount-Equipment.com






